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Assessment of Appendicitis: 

Acute Uncomplicated Complicated 

Early in disease time course Late in disease time course (> 72 hours) 

Mild inflammation Includes localized acute inflammation (phlegmon) 

Without perforation or abscess 
Extends beyond the hollow viscus of origin into 

peritoneal space  

 

Microbiology:  

Common Pathogens 
Uncommon Pathogens – empiric coverage not 

recommended 

Enterobacterales: E. coli (most common), K. pneumoniae, 

Enterobacter spp. 

 

Enterococcus spp.  

Anaerobes: Bacteroides fragilis Pseudomonas aeruginosa  

Streptococcus spp. 

 

Considerations for Obtaining Cultures: 

Culture Source Considerations 

Situationally Recommended 

Blood cultures Recommended for patients with suspected appendicitis 

(complicated or uncomplicated) who: 

• Are febrile AND hypotensive, tachypneic, or delirious 

OR 

• Have a history of antibiotic-resistant organisms or recent IV 

antibiotics within previous 90 days 

Intra-abdominal cultures • Not recommended in patients with uncomplicated 

appendicitis undergoing an appendectomy 

• Recommended in patients with complicated appendicitis 

who are having a procedure for source control 

• Recommended for immunocompromised patients 

Quick Links to Guideline Sections: 

➢ Assessment of Appendicitis 

➢ Microbiology 

➢ Diagnostics 

➢ Pre-Operative Antibiotics 

➢ Treatment and Durations 

➢ Oral Antibiotics 

➢ Non-Operative Management 
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Diagnostic Pathway: 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Clinical Concern for Appendicitis 

Obtain labs (CBC, BMP), urine pregnancy 

test, and calculate PAS score 

Consult surgery 

Start IV antibiotics (see Pre-Operative Antibiotics) 

NPO, start IV fluids, analgesia as indicated 

(acetaminophen, morphine PRN, avoid NSAIDs) 

Pediatric Appendicitis Score 

Criteria Points 

Fever (≥38.0ºC or 

100.4ºF) 

1 

Anorexia 1 

Nausea/vomiting 1 

RLQ tenderness to 

cough, percussion, 

hopping 

2 

Tenderness over 

right iliac fossa 

2 

Migration of pain to 

RLQ 

1 

Leukocytosis (WBC 

>10,000) 

1 

Neutrophilia (ANC > 

7,500) 

1 

 

Reassess for 

alternative 

etiologies 

Obtain imaging: RLQ US 

*Consider abdominal CT or MRI if appendix 

not visualized 

YES 

Pre-Operative Antibiotics 

Preferred*:  

 

Ceftriaxone 50 mg/kg IV every 24 hours 

(max: 2000 mg/dose) 

+ 

Metronidazole 30 mg/kg IV every 24 hours 

(≤80 kg max: 1000 mg/dose 

>80 kg max: 1500 mg/dose)  

May consider 10 mg/kg IV every 8 hours 

(max: 500 mg/dose)  

 

 

 
 

 

*For uncomplicated and complicated appendicitis 

(including perforated appendicitis) 

Alternative: 

Piperacillin/tazobactam± 100 mg piperacillin/kg IV every 8 hours 

For adolescents or weight ≥40kg, consider every 6 hour dosing 

(max: 4.5 g/dose) 

 

Severe Penicillin Allergy†: 

Ciprofloxacin 10-15 mg/kg IV every 12 hours 

(max: 400 mg/dose) 

+ 

Metronidazole 30 mg/kg IV every 24 hours 

(max: 1500 mg/dose) 

 
± Dual anaerobic coverage is not indicated: Piperacillin/tazobactam has 

excellent anaerobic coverage including Bacteroides fragilis 

 
†Severe penicillin allergy: history of anaphylaxis, angioedema, respiratory 

distress, or extensive rash 

 

NO 

PAS ≤ 3 

Low risk – 

appendicitis 

unlikely 

 

PAS 4 - 6  

Equivocal – 

appendicitis 

possible 

 

PAS ≥ 7  

High risk – 

appendicitis likely 

 

Appendicitis 

visualized? 

visualized? 
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Operative Pathway: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Continue antibiotics 

for 4 days from 

source control 

Outpatient 

appendectomy 4-6 

weeks 

 

Patients with bacteremia: 

Continue antibiotics for at least 7 - 14 days  

Adjust antibiotics as needed based on culture 

results and susceptibilities 

Consider discussion with ID provider or ID 

pharmacist 

Acute appendicitis 

with source control: 

Post-operative 

antibiotics are not 

required. 

Discontinue within 

24-48 hours of 

definitive source 

control 

 

Uncomplicated Appendicitis 

Appendicitis Management 

Complicated Appendicitis 

Continue 

antibiotics for 

10-14 days 

Outpatient 

appendectomy 

4-6 weeks 

 

 Oral Antibiotic Stepdown* 

Criteria for oral step down:  

 

• Afebrile (<38°C) for >24 

hours 

• Return of normal bowel 

function 

• Adequate/advancing PO 

intake 

• Pain controlled without 

needing IV analgesics 

 

 

 

 
 

 

*Total antibiotic duration should include 

both IV and oral courses 

Amoxicillin-clavulanate 45 mg amoxicillin/kg/day PO divided every 12 hours 

(max: 875 mg/dose) 

OR 

Oral third generation cephalosporin:  

Cefpodoxime 5 mg/kg PO every 12 hours (max: 200 mg/dose) 

Cefdinir 7 mg/kg PO every 12 hours (max: 600 mg/day) 

+ 

Metronidazole 10 mg/kg PO TID 

(max: 500 mg/dose) 

OR 

Ciprofloxacin± 15 mg/kg PO BID 

(max: 500 mg/dose) 

+ 

Metronidazole 10 mg/kg PO TID 

(max: 500 mg/dose) 

 
±Fluoroquinolones have been associated with serious adverse events including tendon rupture. Pediatric patients 

may be at higher risk for adverse events. Reserve use for patients who have no alternative treatment options. 

 

Non-operative 

management: 

Some patients 

may qualify; see 

Non-Operative 

Management 

section 

Perforated appendicitis: 

Continue antibiotics for 4 

days* from definitive 

source control 

*If no clinical improvement: 

consider repeat imaging to assess 

for post-operative abscess or need 

for additional drainage 

Acute appendicitis with 

abscess/phlegmon not 

eligible for surgery 

 

Candidate for IR 

drainage? 

 
NO YES 
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Non-Operative Management (NOM) of Early Appendicitis: 

Inclusion Exclusion 

• Age ≤ 18 years 

• WBC ≤ 18,000 cells/µL 

• Onset of pain ≤ 48 hours prior to antibiotic administration 

• Imaging consistent with early, uncomplicated appendicitis 

o Diameter of appendix ≤ 1.1 cm 

o No abscess, perforation, phlegmon, appendicolith, or 

fecalith 

• Risk/benefit discussion: high rate of recurrence 

o Up to 34% of patients have recurrence and require an 

appendectomy within 1 year8 

o Patients who fail NOM have higher rates of perforation 

and healthcare utilization9 
 

• Sepsis 

• Immunocompromised 

• Unreliable follow-up 

• Pregnancy 

• Previous appendicitis treated 

with NOM 

 

Management 

• Initiate IV antibiotics + NPO status for 24 – 48 hours 

• Stepdown to oral antibiotics upon documented clinical improvement 

• Discharge after tolerating regular diet and oral antibiotics 

• Provide caretaker education on monitoring and return precautions 

• Continue antibiotics to complete a total of 7 – 10 days 
 

Failure of Non-Operative Management: 

• Defined as clinical worsening or lack of improvement: 

o Tenderness is similar to presentation, spread to further quadrants, or is now generalized 

o Sepsis - febrile, tachycardia, hypotension, altered mental status 

o Ongoing nausea/vomiting, unable to tolerate PO 

o Persistent, unimproved pain 

• Management of NOM failure: 

o Repeat abdominal imaging 

o OR for appendectomy 

o Follow operative pathway 
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